COMPACT TRACTORS
© 2012,
Parts Catalog 8-3220

Yy, - 3 “a

- a Y
- [
1]
3 ) ~
' F
L
- » el
-
-
: - ;
- a - . N
. - '.. N ne -~ 1 - -
. . -
.
v El . - ' Lt R -
L - » .
. - o . -; R -
. . . . s - ]
. - “ . - L :
\ - . . 3 . L.
‘ ) N - [ St
_ o
Kl N T . s
| ' ) ‘ . v 7 .
- . . . . & :
o : O e -
. ' N o, o v 3
\ t . R, R
. B 0
. : PR , X -
“ e N ‘. N N
. . T T. - X . .
. N - L] ' N ’ - '
1 T ' - o ' s
. - R - . ' »
} - e - ' . .
‘ . . . 4 - . . e
g . . . I.
' T . . =
Y . TR N o
w . . a . -
. . . v
- T . .
PR a - - = s v
. . . : . ' .
. . ) . ,
L] " . - . - -
- v L .
- . L
] A ‘-4 -'
- ' ' = .
. ‘ - ’ ' .
B t . . .-
. . -
. - - [}
' . - . N ‘ . -
.o R - .
\ H . - .
¥ ..

1.92-RP-500-251 '

p

r
b
.
s
;
4
|
I
!

i
!
i

‘1!
- N .| “\.
. b . . 1. % | -
) - - X. . ’- . : . =
3 .. _ ~ALPHABETICAL INDEX : :
Sl TN o '

:' . o B'-‘ 7"‘ . e
. - ’ '}1 .

E 2 - . R ' . T T ’

- . . B . .
. N ENGINE SECTION . . . . N

. Page'
13

=
-

Air Cleaner . . .. .. [

Base, Engine Qil T8
Battery .. ... ... e .. 4b
Breather, Crankcase i :

Camshaft .
Carburetor .:........ P U i |
_Connecting Rod ' -5
Counter Weight
'Cr,ankshaft .......................
 Cylinder Block . . .......~.. ... e
! Cylinder Head = .. ... e Rl
Dlpstlck Assambly . ... e ST

................

..................

................

: . Electrical Systefn,_. R T

i

SR N TR

: Engine Block & Attachlng Parts .. ...
Exhaust System R T R o

I

|
t g:',_; N -
NGO NN oo

- B2
‘Baffles, Engine. Air . ......... Caheeye 3BT

L o R
- Grid . -

‘Fiiter, Breather ... ..............
‘Flywheel. ... ......... e ... B
. Fuel Filter . . ... ....~.......... L
Fuel System ................... R
-Gasket Kits . . .. ... .......... ..
Governor ... PR
. Magneto Armature .. . .. . . 9
‘Mounts, Engine. .. . .. .. ST - .21
Muffler . . .. T AP

. B4
. A12

. D8
“ pq.
- A8

Piston...... SN T -
Spark Plug ' i
Starter ........ e e e e R
Tank, Fuel ................ 0. ..

.Throttle Ilnkage. S e .
Valves - ;

"‘J:; - .*_:‘_:-j-,,; Tae o . - . * . ‘ T “5
S - 0 .. #Z& . 7 BASIC TRACTOR SECTION "

i Axle, Front ... Tl L L ) wi - 31
j Belts & Pulleys-:. .......-T....x.. 35

Brakes
Decals

Fenders

‘D6-D8

"C12
10 =
B12 .
-C2

29 C4.

ce
C10
-
D10.

Implement Lift .. ............... \
Mounts, Engine . . . ... ........ .. 21
PTOCluteh............. U

Seat, Operator's ... .............
Steering Wheel & Gear .
C2 Transaxle ..:..n ' ..... .00 N8, 39-43 C14-Da
B14 Travel Control . . ... L 33 cs8
B14 ‘Welght Box, M13 ....... 51 . D12
B14 Wheels Front and Rear e 3 C6
B14 . '




I\IDEX .Z SRR

: 0
;,\-.?. | .."\ f -
o

' There is ah :ndex '\a’t the .from and rea

o

q[cpf thls catalog

S L

The front mdex |s’an alphabetlcal index of the l:najor

groups or assemblfes R g Lt ;
R 5\ R - R I !

The rear index i§ ia. numerlcalnnd x -of the part

numbers and . pages on whlch these! numbers are

~shownv \\

ILLUSTRATION

Each-illustration in this catalog sho 5 & group of
parts or components. These parts and components
ate aligned approximately as the pahs and com-
‘ponents on your machine. Each part and component

in an illustration has a reference number. These
reference numbers are in a list on the page opposite
of the illustration. Next to the reference number is
the part numbber, descnptlon and required quant:ty
. of the part shown in the illustration.

" UAR - “*Use as required’’ mdrcates that the part
quantuty is vanable ‘g

NSS - “Not sold separately” indicates that the part

-

_ is only avallable as a component of an assembly or

the part must be purchased locaily. If the partis an®
assembly component, the’ descrintion will be ‘in-

dented under the assembly descrlption in the parts -
list. o

i

]

\

GENERAL INFQRMATION

N I

» IDENTIFICATION T

PAHT§ OBDERS

°

All orders must lncluc\e

1. -Correct part numbier. '

" Total quantity of 'e_‘ch part or.component.’

Prbduct model n:um[ier :- Y

S Method for sending 'ghe parts.

'

7 Complete "and correctI address

CATALOG HEVISIONS In /
n : y

- Complete description of part.or component. |

the following information:_

As the product changes ne\gv pages will be’ avaalabie .

for your catalog. A notice wﬂl be |ssued

IMPDFITANT Put all rewsrons into the catalog as
| soon as possnble P
. RIGHT HAND AND LEFT HAND

I
'

The words nght hand (RHI and left hand (LH) as us- -

ed in this catalog indicate the dlrecuon while you are

ln the operator's seat in the' normal operating °

. ‘position.
OIL - "Obtam locally” .
- *’Footnotes’* are added to a part number when / :
" more information is needed for identification. They .. '
' - only relate to the part numbers indicated.
INDENTED DESCRIPTIONS - ©
An assembly can have many components. The com-
ponents of an assembly are indicated by an indented .
-description. The quantity for an indented part is the
total needed for that complete assembly See the ' '
example : S - .
_REF.- ' PARTNO.  DESCRIPTION \/ ; : REQ'D
AR C 55159 CYLINDER ASSY - rear steerlng ................................ ..
. .28 C 56208 SOCKET ASSY -rearcylifder . .. ... .. ... ... .. lc.. ... .. ...... 1
29 C 55956 PLUG - adjusting, sockét assy ....................... e 1
30 C. 55957 - . SEAT -socketball ... X .o ... ... ... ..., . 2.
31 - +C. 56210 SPHING socket . ... R i e i 1
32 C 56209 SEAT - SOCKEt SPriNg . . X v v v v orie e B
|33 G .45175 CLAMP ASSY - socket BSSY B {1
) - 16- 836 BOLT - 1/2" x 2-1/4" NF Hex ...t vie e ot o
34 132- .104 PIN - cotter, 3/16” x 3" . (.. ... ... .. . ... M e . 1
35  °C 55889 STUD - ball, socket & cylinder. ', .. .............. . . £ 5
36 13- 410 BOLY - 1/4” x 5/8" N.C.héx. .. ... ... ....... et 4.
37 92- . - 4 LOCK WASHER - 1/8" SAE . . ... ... ... . . o, 4

3

ENGINE MODEL SERIAL AND
SPECIFICATION NUMBER

. WODEL 2012 COMPACT TRACTOR - -

i

TRACTOR MODEL

.. PRODUCT IDENTIFICATIQN NUMBERS ", -

1

SERIAL NUMBER-

. ENGINE MODEL

2012 .

SPEC

7

037031
260777 - TYPE 0047

. NOTE:"

'In this catalog there are references to

serial numbers. To order the corfect part,
use these serial numbers as a guide.

l

. TRACTOR MODEL ARD




o]
m
*n

R

Fal]

@R

-

W

N

-

;A

. ;. - PAINT AND OIL

o PAINT
- PART NO. DESCRIPTION :

C 28849 JBLACK - serm - gioss 12 o2 smay 2 per carton) WL e

¢ 28850 BLACK: - semi - gloss, guart {2 per carton}
€, 28857 . BLACK - semi - gloss, heat resistant, 12 0z spray (2 per carton) .......

C 28484 POWER RED - gloss, 12 oz spray (2 percarton] . ....,1........0.."%

“C . .28485 ., .POWER RED - gloss, guart (2 per CAMON) .« .ot e

.C. 30870‘ + SILVER - gloss, 12 oz. spray (2 per carton). .. ...... R S
. .C 31643 .. POWER RED - gloss, 1 oz touch up..{1 doz. per carton), .. ...........

. ' " ] ' . . . ’ - -
o : . Lon o _

C 32776 OIL SAE 30, SF, quart {12 per case} ...... e e e
"C 32777 Ol - SAE 5W20, SF, quart {12 PEIGESE) o vt ey et e
€ 32778 QL - SAE 20W40, SF, quart {12 percase) . .......... ... .500i.. ...

. f ) - [ SRR _ o .
3 n- ‘:::
; -
>

REQ'D .’
o1 .o
.
1
1 o
1
- 17
1
]
1|
y
N

P

7




- f - .. - P Lo . . . “ -

—-- h— -

' MODEL 2012 COMPACT TRACTOR ‘

. - . . )
. R . s

S 7Ts . - o=’ FLYWHEEL; CRANKSHAFT, CAMSHAFT AND.PISTON

ST REF:. PART NO. “DESCRIPTION

- o 17 's - C° 34B97. " CRANKSHAFT - . ... ... .. i, [ TR R
- 2 C 34618 - CAMSHAFTANDGEAR ......................." fe e e . -
’ LRI . 3 7 '-C ‘40748 . "RING - retaining ......... S PRI e
coo 4 . C 34851 - _ SPRING:- cam release ... ... e
. -5 .:.'C 34598 KEY - timing gear . . ... .. e e e e e
S .. B . C 40760 "~ GEAR -timing .......... e e . e PRI
i} 7 _ 4C. 408761 -0 COUNTERWEIGHT ASSEMBLY ... ...........L.... .. JUR P
] ‘ 8~ C. 34671 - 'NUT-flywheel......... S e e R ,
3 9 - “_

- "C 34619 . WASHER -SPFiNg . .. .. i v tu v LI
10 - C 30448 - RETAINER-fan ...... e PRI P -
: o 11 .. € 34641 . SCREW - fan mounting.'....... PR e e -
e 12 C .40780- FAN - flywheel . ... .. f [ U
.7 .0 713Y ,C 34602 FLYWHEEL AND RING GEAR . ........ e .

.14, - C 40756 GEAR -ring. .. ... T T i y

‘. .. .15 - C 34681, SCREEN......... e o

- 16 . 0 C 34620 - SCREW - SCreen ... ............0......... T S U

ST s s W7 T Ce 27236 CKEY -flywheel ... L e P

PR ’ 18 '~ C 34608 ROD- - connecting (standard)’. . ... ... T SO AU

- " .18 ? TC .34609 . ROD - connecting .020" undersize . ...... U LT

- . 19 - . C° 34610 , . WASHER - connecting rod . . . ... .. ... e e e

Lt .- 20 . € 34611 . SCREW - connectingrod ........... B

: - o7 @21 % T.C. 34583 - PISTON ASSEMBLY - standard ... ... ... e e :

e T t 21 C - 34586 : PISTON ASSEMBLY - .010" oversize ... .. e e

- i oo T2 C 34587 PISTON ASSEMBLY - .020" oversize .. ... F L

. PR <, 21 -+ 7 €' 34589 - PISTGN ASSEMBLY - .030"<oversize : ... ..:... ..o ... 0 e,
. oo e - 22y € 34593 RING SET -standard .~ . ... .. ....... A
. . el 22 C* 34603 "RING SET - .010" oversize .. ... ..... e [T

Sl T o - 22  C ‘34604  RING SET -.020" oversize ... .. ...... S e :

3

. . -22 . C- 34605  ‘RING SET - 030" oversize ............ TR PR .
) - e . .23 7 C - 34606 "",.LOC‘K-—_ piston pin . .- L L e e LT
S 24 .C_ 34607  PIN- piston fincludes ref. 21) . . .......... R R SO
' " .
| \ ) ) ‘/ .
/ . -
- 1_ B ) " : . r 4 “ ‘ ) \
. . :
- ) . —‘1_.
v o, —_ y I |
‘ . ; Printed in U.S.A. * January 1992




g
N
REF. PART‘NO
1 . ¢! 34581
- 2. C' 34583 -
3 NSS -
4 C 34621
i 5 C 34640
6 - C 34596
.7 C 34663
% .8 - C 40753
| .9 C 40752
10 C' 34584
11 NSS
12. C 40773
- 13 NSS .
| 14 C 40769 .
| 15 C 40770
| 16 C 40768
| 17 C 34629
i 18 NSS.
19 I Nss .
g 20 TUA¢ 40788
21 .C 34644
22 - NSS . )
23 . C 34636 -
24, C- 34614
25 ¢ 34615
.28 C 34660 ™
- 27 'c 34812 -,
- . - 28— C '34616".°
' 29.” NSS L %
- - = 30" C  34613"
31 C .34616
: 32 NSS-
st ~ 33 C 40783
Z5 C . 34580 .
@ . '35 C 34617°
. \ - - - : 736 C ~40785 .
" | ) - N 36~ C 40786"
o ) 37. 7 .C. 34594
N R ¢ 38 C - 34585
s ' 39 C 34601
) ) , . ; i
oo - .- - e
- / % ) b "
B !r/ , - . . i
. S S e T ’ . -, . Printed’in US.A. .

: MobEL" 2012 comPA'GT TRACTOR'

5

CYL!NDER BLDCK CYLINDER HEAD AND CRANKCASE

DESCRIF’TION

" CYLINDER ASSEM BLY

BEARING - cylinder

- PLUG -

~BUSHING - govemqr crank
_PLUG - oil hale . .
VALVE - pressure rehef

"PIN - cy
PIN cy

. SEAT -

. ADAPTER * carburetor mountlng
GASKET -

ARM -r

STUD
SPRING

RETAINER

. CAP - v
VALVE -

SEAL - valve stem {&ls0 see gasket kit)

VALVE -

TAPPET’
PUSHROD

PUSHRQOD -
SCREW - cylinder head’
WASHER - cylinder head
WASHER

pipe -

linder
linder -

intake valve

ocker

alve .’

.......................................

SEAL - ou{seegaskét'iq'ti'.ﬁ:]:IIlj'l.ﬁZiZZZIIIZZfZZ:_IZ]:Z:IfZ

P T T S e T R N I R R TR R A BRI

- rocker arm

intake (aiso see gasket kit) .
GASKET - carburetor talso see gasket klt)

- valve .. ..
*intake valve

............................................

HEAD ASSEMBLY - cylinder
. GASKET - cylinderhead (see gasket k|t)

‘GASKET - exhaust (also see gasket set)
GASKET

L T

rocker arm cover, (see gasket set) .
. SEAT - exhaust valve .. . ... ... ...
BUSHING - valve guide

...........................

........................

AT~ rocke! a;n.l .........................................
SCREW - set

.....................................

exhaust

intake -

- exhaust

AND SEAL

'RETAINER - valve rotocoll {one palr)
SEAL - valve stem {also see gasket kit}
‘COVER - valve
" SCREW - valve cover
- valve

.................................

intake ..

........................

_RETAINER - valve rotocon {one pa:r)

REQ'D

7 -
\

\

" January 1992

P

L, S S S WY

\

"

Ry

d-b-h-h—'—"m.p—f—*—_-—s—x;—b

'



.........

) . . u R - . ) i',"»‘..<'
- ' . MODEL 2012 COMPACT TRACTOR
4 .
. - i i . r '
ENGINE BASE, DIPSTICK-AND OiL FILTER
REF. ©= ° PART'NO.  DESCRIPTION 3 i
1 C 34599 BASE -engine’ ..., .......\... P O
2 .C.34621 . PLUG -refief .. ......0.,...... T
-3 ~ NSS . - WASHER - relief plug,......... P
4 C 34664 VALVE - pressure relief/. . . .. ..., ......... ....
5 NSS GASKET - base {1/64'' thick) {also see gasket kit}* .
6 C 34682 SCREEN -oil pump . /. .. .. . 0L PRSI
7 NSS . GASKET - oil filter adapter (also see gasket kit) . ... .
8 NSS " SEAL: - ail {also see gasket kit) ........... PR
9 C' 40784 OILPUMP ...t o,
10 C 40746 | . . RING - retaining {governor gear) .......... N
1 C 40778 « COVER -oil pump.. . ... ...l PR ,
-~ 32 CNSS- . - - 0" RING - cover {also see-gasket kit) . . ... ... s
> T - 13 . C -40763,, - SCREW - il pump cover . ... ..... [P
+ 14" 5 C’' 34600 - SCREW -base...-........... IR I
- 15+ C.~34596 .- - PLUG -oildrain. . ... . .... L L
- 16 'C 40787 ~ ADAPTER- il filter +:. ... .....c...o.o. ...,
- 17 C 34623 PLUG -pipe .. ... . i
' 18 - C 40779 - . SCREW - ol filter adapter ... .. .. . ..>......;
<298 NSs . GASKET - oil filter 'adapter falso see gasket kit .
20 C 34374 . FILTER -oil' . ........ e S
721 .- C 40766 ° DIPSTICK AND TUBE .......... B
L .22 -NSS .. DIPSTICK - oil filler .. ... ... .. [ S
23 G 34667 SCREW -'ofl fill tube ... ...~ .. _ . ..., ...
24 .. NS5 ' :. TUBE - oil fier ... ..... B
25 ° . BR270920 SEAL = dipstick . . ... 0 oL
- 26 °7 C -34686 - - - SEAL - filler tube . .. .. ... IR
- : - IGNITION AND CHARGING SYSTEM
T ... “C 34682, STATOR -alternator...:..... : . ‘
, 2 7" .'C 40772 . CONNECTOR - stator ........ P Lo
. 3" -~7C-34683° SCREW -stator .7...7. .. ....... TR
J4... £ 34289. ARMATURE - magneto . Ce
- .5 BR221798.. - TERMINAL - igmtion table .- .. ..
- - 6 C 34672 SCREW - armature.. . .. ... ... .. Lo A
7 L 40750 BOOT - sparkplug .. ..... ... .. .... ......
-- 8. C 3429 SPARK PLUG .. .. .. ... .. .
g ‘C 34684 . BEGULATOR - rectifier (3 amp).... ... ...,
10. C 34687. . SCREW -YFegulator . ... . .
- At TiCcr 40758 CLIP - wire . ....... .-.
R 12 'C 40759  CLIP-wire ..o, ... ......
13 ¢ C29796 0  WIRE -ground 1. L
. -14 + T 40762 HARNESS - wire. .......0" . % .0 o oo

January 1992 .°

i
— o2

cCC
SN VTN E NN R

#

¥




. 10 ‘ : - b L © MODEL 2012 COMPACT TRACTOR N AT I
L .4 r . ‘ * . . i ! . . - ' " l | .' . . 1-‘:}.—.‘- ‘.‘ .
. ' AT L : . S L el ‘ L. £
: . - e ‘ oo CARBURETOR - | R Y _
- . . . K . . - i . . - . ‘ ) . - /’
i - - S, . N . . “_ . . . '. S ‘ v ’/,/‘
oo .. . REF.. PARTNO. . DESCRIPTION . - S A " ReQ'D”
o € 34630  CARBURETOR .. ............. S e P e 1
: Ce NSS VALVE - idle [seé overhaul k:t} ............. e T ,
. 2 C -34626 - SCREW AND SPRING - idle adjust*. .. ........... . e 1. '
; -3 NSS- .. NOZZLE - (see overhaul kit) ... . .. e e A P A
. 4 C 34634. - . SHAFT ASSEMBLY - choke . .. ..., .. ...... ‘. S ST 1
. ¢ 5 " C 40782 Q\ ‘RETAINER - link ..o oin oL, e e S 1 _
\‘\ . ' 6 . . NS§- Lt " RETAINER - ctioke shaft tupper) (also see overhaul klt} ............. J S
S , 7 - NSS - SPRING - choke shaft. ... .........0. .. e [ |2
LT - . B * NSS, - SEAL - choke shaft (aiso see overhaul klt) S 1 -~
R . 9 - NSS N - RETAINER - choke shaft {lower) {also see overhaul kiﬂ ........ L L v
o : 10 "NSS ' BUSHING - throttle shaft (upper) (see. overhaul, kit)-.. e 1 A
- . 11 C 34632 -SHAFT ASSEMBLY - throttle,. .. ............ . .\; i ‘. e e 1
o - . A2 NSS- SEAL - throttle shaft. {also see- overhaul kit} .. ... U 1
: . " 13 . NSS ‘ SEAL - throttle shaft {also see overhaul ity Lo . S 1.
. 14 ‘NSs . . BUSHING - throttle shaft {lower) (also see overhaul k:t) .......... e 1"
R 15 C - 34625 SCREW -throttle valve .. .. .. .., ........... S SRRT 2
. 167, C 34631 . VALVE-throttle .. ... ... .0 .. .00 "L 0 1
. 17 C 407817 - "TUBE-bowlvent ............ ,".'; ........ e T L T
. ST 18 C 34629 - . ADAPTER - carburetor mountmg Fop e T co1
H .19« NSS Y GASKET - intake . .........{.. TR - T 1
ST o S 20 NSS . GASKET - carburetor .. .....0........ e [T A 1
Con e 2 NSS . JET - main fuel (see overhaul kl?) R R A S SR L
S e - 22- NSS . . NOZZLE (se¢ overhaul kit) .. ..[ .. ..... ... .. s e 1
LT 23 NSS . VALVE -fuelinlet .. -..... 0 ... .. I [P ' 1
L 24°  NSS ‘- . - NOZZLE (see overhaul kit] ' . .,f. ....... Lo T 1/
Lo T X .. .25 - NSS ~ . NOZZLE (see overhaul klt] .‘-.’/.'. TP SRS 1
W S 26" C 34627 *  VALVE - choke .- ... P 1
S S, 2777 .C 34624 SCREW - choke valve mour;mng e ol e
ST ... 28 T C 34633 FLOAT - carburetor .. ...0..... ... SV DD 1
Lo . 29.: NSS T PIN - float hinge (also see overhaul kit) . . . = - 1L Coo )
- R 30 - C -40776 " BOWL - carburetor ... ............. ., . IR e C
‘ . ’ .- 07 .7 "81 - NSS - - GASKET - carburetor bow! {also see gasket kit) R S
o cooe e " 327 . NS§S . GASKET - sealing (also see gasket k|t] 1 s,
< AL : . .33 _NSS - SCREW - bowt mountmg ...... .t e TR 1 )
| S .- 34 ' NSS " “DRAIN -bowl .. .. .. ... e e AP P
L . S, 0 .- .. . 35 - C -34628 KIT - carburetor o'verhaut ....... e e 1
| ) o B S .38 C 40777 " KIT - carblretor gasket™: .. .. .. e L e .1
- : o . - o : P S L .. 37 . 'C. 34637  STUD - carburetor ........ T 2
Sooe s ‘ DU — R 38 C, 34639 ~ NUT -carburetorstud. ... ............... B e 20
. S, T B ST _ 39 C 40755  SHIELD -heat .. ........................... e e
L - I S S o ) L L . 40 . *NSS, .- ‘ GASKET - intake (see main gasket set)- . . . . . PR DR 1
) ’ T L S " 41 . C 40802 GASKET - carburetor mounting .%....,....%5..... T . T
. ‘\ N . ” v . P . -
: l . -, . . - ‘ - '
A f * ~ o
T . “ g Cor ) '
e T » . KIS T I . ‘ R '
. . R ' . ) e -
Lot - T, T T T o ‘Printed in U.S.A. .. - T T o -t . . January 1992
. N ' * ' X ) . . . = } -
- ) ) p . ) , ) ,




12 i : 7 ; si o _ C ‘MODEL 2012 COMPACT TRACTOR . .+ - o013
AIR CLEANER
REF. PART.NO. = DESCRIPTION T . o REQ'D
. . . 1 .C 34680 . KNOB-aircleaner ....~.......... e SR, e 4
. - > 2 - C 407N COVER -aircleaner . .......0. .0 ..o enee el oo, B
‘ . 3 C 34679 -~ CARTRIDGE - aircleaner . ... ... ... .. i .t eiieininntnnn.. 1
a "4 C 34688 PRECLEANER . ... ... .. it e e e e e e a s 1
. b ~ C 34889 GASKET - aircleaner .......... b 1
. 8 C 34638 STUD - air cleaner ..... S e e P 2
. ‘ 7 .C 34635  MAINIFOLD - intake ...... e e I S 1
- 8 C 40802  GASKET -mounting ............ PEPEPU R e
Y = "9 C 34592 TUBE - breather . .......... e e e e 1
. . ! 10 C 40743 . CLAMP -breather .. .............: A 1
S ' C . - " - ' :
- R - P . S S N ‘GOVERNOR . .
'ﬁ , . . ) - . . ’ . - . - ' :
N , o1, C 34653  GEAR:-goverrior ©......00........... e A 1
. ) . 2. C 40746 - RING - retaining, governor gear .. ........ el N o1
3 o "3 " C 40749 CRANK - grovémeor. . ... ... . e f e o1
. ~ 44 | C 40803 ' SEAL-governorcrank ................. e e e g 1
a ; 5. . "C 34658 WASHER -‘governor crank ....... .. .... i e 20
- s G- + C~ 40745 PIN - cotter ......... Lo S e PP s 1 .
: 7 }‘ C 34657 LEVER - governor .. . T RO RPS 1,
. 8 - . C 34661 BOLT ...... L e Do 1
9 Y. C ~4074Z © NUT ..., P 1
- 10+ . C 34654 BRACKET -- governor-control . . ... .. ... e e 1
. 11 | C 40782 . RETAINER-link ....... SN PR U e .
g 12, C 34655 LEVER - governor control bracket ........ R e - 1
- 13 € 29794 . INSULATOR ....... e 1
‘ 14 C 34656 ‘RIVET. - ....... e e e e e 1
15 C 34646  ~ LEVER - speed control . ... .. e e T 1-
16.. € 34648 SCREW .~ ... ...70..... 1
\ 17 C 40747 'RING - retaining ... ..... e e e 1
18 C 34647  ADJUSTER -controirod ........... e : 1
19 C 4077 GEAR -rack . ................ T e . 1 .
. - 20 C 34277. SGREw . . ... .. . ... T e e R 7. S
i 21 7 C 40751 - SEREW ........ Ll oo e e e S
. 22 BR2215635 - CLAMP -casing .....:...... e e 1
e 23 C 34676 . NUT...... e e e T 1 i
' - 247 C 34675 LOCKWASHER .. .7 . .......... e e e e e e R I .
. 25 C 34685  TERMINAL -spade ... ........... R e 1 ‘
) 26 NSS- = SWITCH-stop. ... ... ......01...... PP T T |
27 C 34649 SPRING - governor . .. . .. e e T 1
© 28 "C 34650 SPRING - idler ...... e e e r e 1.
, 29 . C. 34652  LINK - choke .......... D e e 1
) © 30, C 34645 . LINK - governor .. ... e e e e e S
) - 31- C* 34659 - SPRING - governor link ... ... .. i PR e 1.
Fl ’ ! /’ ) . ' ~ ' - L ) ’
. ‘ . " . . ) .
A s o : . C ‘ . ~Printed in U.S.A. o . L e : i January 1992
. . [ Y ' C o, o - ) N v ' . ' 3 . :




14

RN A O

REF.

e R R AR LN

LDD':'J‘-JO':U'I-P-‘COM

-
o

>
NONODONAOONO0

-
~}

C 34668

C' 27364 -

187- 1041

i

34277
34674
. 34673
. 40765

40744
34678
40764
- 40767
37108
37200

’ SCREW
. CLAMP ASSEMBLY
“GASKET - exhaust .

40774
40773 -

. 40754
34642 ' )
SGREW -, ..... TR

e O . - ’ . .
‘MODEL 2012. COMPACT JRAC’TO}; T 1

ENGINE AIR BAFFLES AND BREATHER

DESCRIPTION .+ - oo T REQ'D
HOUSING - blawer . . . U ‘ : I R

SCREW . , el _
SHIELD - cylinder ... . ... e e 1
LOCKWASHSER ' _ .
PLATE - back : " : ' I

. EXHAUST SYSTEM

MUFFLER -.exhaust . ... .. .. .o . . "
DEFLECTOR - exhau_st

SCREW . ... PR SO USSR Y

COVER - exhaust
SHIELD - heat .. ... 0c... . ... ... ... . . . oo -
LOCKWASHER ... . .. e 3 . U

......................

................................................

.......................
..........................................

w
O
=)
m
g
L f= .
3 \

January 1992




D ©° ‘MODEL 2012 COMPACT TRACTOR  *_ - . - . <17
LU S ' . STARTER

s i 17 REF.. PARTNO.- DESCRPTION ~ ° . ) SN 'REQ‘D

' : 40798  STARTER ASSEMBLY .
34285 " BOLT - thru | _ _
40800 - ARMATURE ...... . . e e

40801 CEND CAP-dfiveend. . .........ccoouiiunaoon. ., Ceee
34336 - ' END CAP - commutatorend ..:...:....... i

00000000

! 34286 ' BRUSH ASSEMBLY. ........ AT P

34384 CSPRING -brush . ..o L0 e e

- '\ . 40799. DRIVE ASSEMBLY . . . .iu it ot i oo
138- 75 PIN - roll

.€ 34337 . HOUSING -starter ....................c.oiouueanno. . 0"
- 40757 SCREW - mounting. . .. .. .t oue s P
C 31618  COVER--terminal . ...... e e e DI

|

1
- T ’ ‘ .
2 QOO RWN= i

R B N e ey N

N o S o ‘GA‘SI‘(ETKIT. L

NSS ' GASKET - cylinder head

1 PR ’ 1.
"2 BR270820 © 'SEAL -oilfilicap ...... .. ....... ... e I
3 C 34686. SEAL—oiIfﬁlertube:.......................:‘......‘.,.‘..:...‘ 2 )
. 4 . ' NSS . . GASKET-- oil fillter adapter . . ........ .. c e e T
5 NSS . .7 GASKET-intake ........:.......... ... .0 .. ... ... ... ...
B " NSS GASKET -rocker arm cover . ... . ..., . ..o T /17
7 NSS o GASKET - carburetor . ... .. ... . .. . 0 . 1 -
8 NSS GASKET -valve cover ..« ... . ... ... ... I
2 C 40802 CGASKET ~"carburetor moupting . .. ... ... .. ... .. o1 L
a0 . NSS . SEAL -0il. ... ... S 2. :
1 ‘NS5 ““ 0’ RING - oil pump cover . . ... e R 1 i
12 - N8S . GASKET - crankcase cover (/64" thick) . ... ... ... 1 .. 1 .
13 C 34601 WASHER - seal, cylinderhead ......... ... ... . ... . _ .. .. .. .. -4
_ 14 .o € "40803 - "SEAL - governor Crank . ... ... .......' oo 1 ‘
T 15 . € 40773 TGASKET -eXRaUSt L au L 2
ST 16 - NSS. . SEAL -valve stem .. ...\, ... T .. 2
\ .
N, ‘ : )
r - .
A -

- January 1992 |




. MODEL 2012 COMPACT TRACTOR A L
e "0+ FUEL SYSTEM
- REF.-.  PART NO. - DESCRIPTION . o . o ©"REQ'D
1 C 37201 TANK-tfusl ... .. ... S A 1
i 2 C 34160 CAP -fuel ......... e e e e 1
3 187-1036 . SCREW - 1/4"/ - 20 x 1/2" flange ........... ........ i 2
4 C131-1180 NUT = 1787+ 20100K v vim e i ee it et e 2
5 214- 252  CLAMP - hose (service) ......... P ST . 4
N 6 - NSS HOSE - fuel (use-C28937 cut to length) . . ... .. ... [P N 1
7 NSS -HOSE - fuel (use C28937 cut to length) .. ... ..... .. PP 1
8 .C- 28935  FILTER-fuel ............ e I e 1
9 C 10678 - CONNECTOR - fuel line 90° .................... e 1
10 C 37303 . BRACKET -fuel tank R.H. shown .........., e e i 1
10 'C 37304  BRACKET - fuel tank LH...... PRSI T 1
11~ ° C 37308  CUSHION.- fuel tank. ... ... S -2
12 C 31597 ~SCREW - 1/4” - 20X\1/2" ... ... .. .. ...00...... L 4
13 C. 37307  STRAP-fueltank .. . ............ouooioiinune. .y a2
14 . 11 10 BOLT - 1/4'" = 20 x 5/8’' carriage™. . .. .. O A 2
15 192- . 19 WASHER -"1/4" lock ..... ... ...... e e e 2
6. .129: 101 °~ NUT - 1/4"-20.... e e e e 2
. e | . CHOKE AND THROTTLE -
1 C .'37095  CONTROL - throttle/choke ... .......... S IR
2 ' 182- '559°. 'SCREW “No. 1024 x 3/4" ... ......... P T
3 ‘C 34117 NUT - No. 10 - 24:flange lock . .- .......... PP \ L i
4 C 35291 ° KNOB -control ... ...... Nt PR, \
\ .
..\:_
\ L

IR \
A

\\ January 1
R U
\\ . ‘; Ve
\ ' B LIS

\ .
v . L -
. . - N
- . . ' . .,\



20

I

MODEL 2012 COMPACT TRACTOR S . 21
) ENGINE MOUNTS
REF. . PARTNO.  DESCRIPTION . . . . ) - . REQ'D
1 - 113- 103 BOLT-5/16" -18x 1", ... ........ S e S 4
2 C 36994 MOUNT -engine ........... e . 1
3 -C 33644 ~ BOLT- 3/8"-16 x 1- 1/4 ﬂange ...... e e 4
. 4. 13169 NUT-5/167lock....... ...:. e 8
5. 192- .21  LOCKWASHER - 3/8" ... .......cc..isiueonneeiiinnnein.. 1
B C 37107  SHIELD “battery ........................ T B 1
7 187-1036  SCREW'- 1/4" - 20 x 1/2”. .. ..o, 2
- . -
: = Q
v
<.
Printed in U.S.A. V | o C ‘ a - L Jani;afv' 1992,



22

—
-

- e e

-

'REF.

Printed in _U.S-.A. '

-

January 1 é’92

. MODEL 2012 COMPACT TRACTOR 23
ATTACHMENT DRIVE POWER TAKE OFF (PTO)
PART NO. DESCRIPTION < REQ'D
'NSS P.T.0. ASSEMBLY ... .. e S 1
C 2897 BEARING . ... .. ... .. e 2
NSS BRACKET - mounting . A A 1
C. 15083" PULLEY -bottam . . .. ........... R e e 1
_ C 37083°  PULLEY -top ' ......... e e 1
" C. 25233 SPACER - bearing . ......... [P ; T
"C 23818 CFLANGETTE ................ N 2
C 12975 WASHER ............... ... e e e e e 2
“113- 102 BOLT - /16" - 18 x 3/4”" .. ... .... P 8
131- 176 ° NUT-5/167-18lock ........ ... ... ... .0 . .. .. ..., .8
C 28263 . WASHER - 3/8" . . . . .t e 1
- 113~ 205 O BOLT - 378 18 % BB L et 1
C 25643 . SPACER -pulley ................ ST SV 1
C 25229 BUSHING -flange ... ........ G 1
. C 29326  ARM ASSEMBLY -PTQ ........ e A 1
- C 17597 . BUSHING - sleeve - . . ... e v e L. P 1
C - 28237 HANDLE - PTO lever. ... .......... U 1
- C 37010 LEVER-PTO ................ B T D 1
138- 2071 PlN spirol 3/16"" x 1816 . et - 1
C . 29318 BAR - latch ........ .. ........... e o
C 29172  SPRING - extension .. ... S e B SR 1
132- 320  PIN - cotter 3/32" x 3/4"" | . et el "1
353- 462  BUSHING-tower, ............ el e A 1
121- 108, BOLT - 5/16" - 18 x 3/4"” flange‘,. i e 2
192- 20 LOCKWASHER - B/1687 . .. . . e e - 2
131-7977 " NUT-B/16" -18flange. . . . . 1. .o o e T2
C 30873 - ARM - idler ... N 1 .
C 17597 BUSHING - {press into hub on engine piate] e 2
"C 18745 . BOLT - shoulder ........ e T S T
131-1352 - NUT-3/8"lock........ e e T e 2.
'€ 15672 PULLEY -idler +................. S T 1
. 113- 233 BOLT - 3/8” - 16 x 1-3/4” hex head ........:....v..... ... ... 1
S 192- 21 LOCK WASHER - 3/8" . ... ... ... 1
.128- 103- NUT-3/8"-16.. ... ... ........ e 1
C 30769 ROD -PTO.. ... .. e e e e .« ... 1
138- 57 - PIN-roll 1/87 x 3/4" . o 1
195- 525-  WASHER - 3/8" ......... S P e 1
. 132- 332° PIN - cotter 3/32"" x 1" .. ... .. e .. o . 1
C 27822 SPRING - compression . ........... L e P A
- C 17066,  WASHER -cup...... AU B I 1.
C 312156 BELT -PTO ... ........ e T e e e e e e e e o .
C 26345  KEEPER-belt.. ... ... .. ... R 1
C 29620 BOLT - 6/16°" --18 x 3/4” ............................. ST I 1.
- 195- 533 WASHER - 1/2” .................... P 2
C 37007 BRACKET - support. . ....... e e D 1
C 29243, . GUIDE-belt.....:...... ... v, SETEEEERTIR 1




24

FC I

REF. -

WO B W=

" Printed in U.S.A.

MODEL 2012 COMPACT TRACTOR . - 25
- HOOD, FRAME AND ATTACHING PARTS .
. - ' ' & ¥ B
. " DESCRIPTION " . T . REQ'D
C -2 _BUTTON - push, hood refease . .. ........... [P P A 1
C ROD - push, hood release . . . ... ............. ..., . .... ... 7
C 33467 LATCH-hood ... ... . PRTLNU PR SN S 1o
C- 37041 HOOD ............ e RV 1
''C 16362  ROD-hinge.......: e ST SO . 1
132-7334- . PIN - cotter- /8" x 3/4" .. ... ..o . ... SO U 1
Cc 37[?(}45 COVER-PTO............. ... e e TS A
113-1205  'BOLT-3/8"-16x5/8" .............. PR S 2.
113- 1207 ¢ BOLT - 318" - 16 x. 17 1o o 2
192 E 21 LOCK WASHER - 3/8'" .. ... L e e P e 4 -
129-. 103 NUT - 3/87 -16...... [P e e e e 2
;. 195 522 WASHER - 3/87 . ... .... R e e e 2
C. 36971 " FRAME -main ............ e e e e e 1
C 33081 PLATE-center.........c.ivoueuenon... I 1
C' 31587 SCREW - 1/4"-20 ... .00 o o) T I 2
-~ C 37037 FOOT REST'- R.H. {shown)........ . ... .. e e 1T
C 37038 . 'FOOT REST -'L.H. ..... S e e e A
C. 29620  BOLT-5/16" x18x3/4"flange ... .......... ... .. ...... ... . 4
192- - 20  LOCK WASHER-.5/18".. ... ...... P T 4
195- 5I1 WASHER - B/16" . .. .. ... ... ... ... G 4
121- 1086 BOLT - 5/16" - 18 x 1/2"".flange logk . ... .. .. e o UAR
C 29620 "BOLT-5/16"-18x 1" flange......... [P e e e e UAR -
C 31597 SCREW - 1/4’" - 20 pan head. Phillips. ..., . ..., P 5]
C 31385  .INSERT -grille ...... e e e e g e 6
131- 934 NUT - 1/4" - 20 flange lock .~ ........ [ e 4
C 31366 SHROUD - head light ... . ................ e e e e 1
C 36966 - CAP-instrumentpanel.................. ... .0 . .ccu...... 1
C 37110  PAD - footrést R.H. (shown). ... ... [ A 1
C 37111 . PAD -footrest LH." ,, ... ... P e R
©C 29199 DRAWBAR ... .............. ... G Ll 1
113-7 207 BOLT - 3/8" -16x 1" ........... e 4
195- ‘525 WASHER - 3/8"" (top holes only}. . .. ... ... ... .. g L2
C 14768 SPACER - mounting {top holes only) . . ... s e e e 2
192- 21 . LOCK WASHER - 3/8” .. ... ... .oiniin .. EA 4
129- 103 NUT -3/8"-16......... PR e e e 4
C187-1328  SCREW - #8-18x 3/4 . ............... e L
© . € 30004 ° SPRING-datch .......:...... PR e FIP Vi ]
!
January 1992 -




—h
—

19
20

REF.

b _' - .
COONOUHWN -

-

MODEL 2012 COMPACT TRACTOR

' SEAT AND FENDERS ~ *

‘PART NO.  DESCRIPTION

C- 37013 FENDERS AND SUPPORT .. ... ... ... . . e o T 1
- 121- 108 BOLT - 5/16" - 18 x 1/2" flange lock . .. ...... ... ... . ..... ... 10
_C 33474 HINGE-seat ........... P A 1
C. 18429 - PIN-seathinge ... .. ... . ... .. ... . iiiinleninanns T
C 37017 TRAY -tool ............... e e i e e 1
- 131- 911 NUT - 5/16” - 18 flange lock . ... . . .o i i 5.
C 29308 CAP - spring. . . .. Cr L e e P L 2.
C:29306 .SPRING-seat ................ e PP A .2
113- .102 - BOLT-5/16" -18x3/4" ........ PR PR L 3
195-2175 . WASHER-.08" - .31 x 1.25" .. ......... . e 4
192-. 20 - LOCKWASHER - 5/16"" ..........I.... e e e e 4
. 129- 102 NUT -.5/16" - 18 .. ...... I T ST 4
- C 31006 SPRING - actuating, seat switch . . = ... . ... . ... .. .. .. ... .t
C. 28526 . CAP - actuating spring & . . . e o e T 1
C 30065 SEAT ...t.... PP FR R T 3
C 30785 COVER -inspection ... ¢, ... .0 L. S S
187- 1036 SCREW - 1/4" x 1/2" selftap ... ...... .:..... e 1
C -37060 _ "BRACKET -switchmount. .. ............ it 1
.. 131-.934 NUT - 1/4*" - 20 flange'lock . . .. .. ....... e T b L2
'—C 37463 SPACER -seat ........... e e e e -1
So111- 132 BOLT.- 5/16"" - 18 x 3/4" carriage . .~ . ..:. ... .00l .. T4
o - K
January "1992



‘ ' cT * i - - ' . ’ T R T . . . -

-

o S L e 'MODEL 2012 COMPACT TRACTOR =~~~ . - = . 29

S IR ' _ _ ~ STEERING GEAR - - e

.. o REF. ° PARTNO.  DESCRIPTION , S Co _ ) ) REQ'D
' - C 40653 WHEEL -steering . .......0.... ... ....... e e v
C 15096 - BUSHING - flanged nylon . .. .. .. ..oy e e e e e
-+~ C . 406586 SHAFT -steering . .. ............. e e ..
o111 132 . BOLT - 5/16"" x 3/4'" NC, ZP carrlage. AT R e
92— 20 LOCK WASHER - 5/16" ZP . .". ...... e e e e e e e e

©129- 102 NUT-5/16""NC hex, 2P ... .... [P e U N

-t .
ocom--.lmc:‘l{:.mm—-

K 196-2069  WASHER - §/8" plain, ZP......... I P Ll
S C 37036 GEAR - steering ..:.......... e L e
- ~‘C 15105 PIVOT -'steeringgear . ... ............... . [, .
; 219- 17" - FITTING -lube + . .........c.... L. LA e
! 113- 103 - BOLT - 5/16" x 1" NC hex, ZP....‘ ........ e PR
12 195- 521 WASHER 5/16'", plain, ZP ........ " UAR .
13 'C 27045 . BRACKET -steering . .- .......... R e o 1
- 14, C 14201 "WASHER - shim . ......... e eae e e T......." WUAR
- * 1b . ~195- .541 WASHER - 5/8" ... ......... e e A UAR
16  138-2040 CPIN - roll1r’4'_x1 YT e e e 1
17 C 29168- SLEEVE - steering shaft ........ O P |
18 C 13106 -COVER -lube fitting . ... . ....... P O
19. € 37197 INSERT - steering wheel {logo) . .. .. ... B i -1
" 20 C 40654 BOOT - steering column ./ ... ... ... e SPR e . 1
” 1 C" 40655 ° [INSERT - baot .. R [P S S _ 1
.r ”{ . : R - - 5
- i )
: ~ s -~
¢ R Y e
.oy - o R
.ﬂ Lo . - . ‘ * '
A . . AA ’ -
i ‘ ¥ ’ ] ’ S
.r', R - - =& h B )
Printed in U.S.A, o . o Jariuary. 1992




o v

REF. "

CONOA AWN =

&

CONBHOL LN =

[P
W 2o

. Printed in USA v

@

MODEL 2012 COMPACT TRACTOR , - )

—

FRONT AXLE E »
PART NO. . ‘DESCHIPTION U - . . ST - REQ'D
C -18812°  AXLE-front......., e e e e e e e e e e e e e e ) 1
: C 36988 -~ 'SPINDLE - R.H. {shown) .................... L. Tevean.
.C{ 36987 " SPINDLE-LH:........... e e e e e 1
138-2040 PIN - spirol 1/4"" x 1-1/2" e e e e e e . ot
".C 11906 WASHER - thrust 136 . e | 3
219- 17 FITTING - lube .. . .. BRI P, e e . 3.
- C 13106 - COVER-lubefitting... ... ... ... ........ e .. '3
C 27597 - WASHER - spindle . . ... e e e R T A 2
C 28226  WASHER - wheelspacer ."." ............... .. .. . ... 4 .
132- 311 ° PIN <cotter 5/32"" x 1-1/4"" . ... ..... e e e i e 2
C 36990 ROD - tie and drag link . ... . ... .. .. e e e &
C 37034 ARM - upper spindle-. ., ... .. ..... . e J P
C 22668 .- TUBE - axle pivot .. .. .. G e R 1
S 113- 1910".BOLT—3/8§'—16x3!4'...'..._.'..':».' ............... SR o
1@9 163 NUT - lock 3/8" - 24 hex : . . ., R R R e T2
129- 289 NUT - lock 3/8" - 24hexLHthread...................,..‘ ..... 2.
C 3703z BALL JOINT -RH. thread . . . -, ..., ....... PR P 2
C 37033 ;BALLJOINT L.H. thread..-.........l ....... e e .. 2
113 208 . BOLT-3/B" x1-1/4" .. .......... e e 4
13- 628 BOLT - 378" x 1-3/4" . e D 1
-192--- 21 -  LOCKWASHER - 3/8 ..... e P 1
C 22278 . PIN -retainer ... ... . e D L s S 1.
‘ FRONT AND_ REAR WHE_ELS . .
: - g : g :
C 3078t . WHEEL front (mcludes bearings) (for 15 x 6.00- B tlre) ............. vl
.C 24503 "BEARING - bushing . .. ... ., ... e .2
C 28236 STEM -wvalve . ... ..o 2
219+ 10 CFITTING - lube .o et s 2
C' 28021  .CAP-hub ... ... ....i... 0. o0 o S 4
C 42074 WHEEL - rear (far 20 x 10.00 - - B tlre} ..... e et z2
C 11796 "+ KEY - 3/167" x 3/16* x 2" e e 2
C "27687. WASHER.- 3/4" ... ... SN T B A 2
C 28226 WASHEH spacer :03"" thick ~...... ... .. 0. . 0L L 0 o 0 4
C 27047 SPACER - sleeve ..l .. ... ... e e 2.
C 27597 . "WASHER - spacer ...... ... [ PN SR 2
C. 27739 RING -retaining .. ... .. ... .. .2
C. 13106  COVER™-lube fitting . ... ... ... ... 0. ... .. ..o . .. " . 2

¢ January 1992




32

QDLW =

PART NO.

C"\37474

114- 2

195: 518

192- 19
C 37100
C 10482

V131 165
\ 138-2072
\C\ 29636 - -

C\.27072
C \26332

129. 163

111\ 366

. 192- 4 \ 21

129- 703

. C 28237

195- 533
132- 310
C - 32362
"113- 207

C- 37049
' 138-2071

113- 102

'C 15156
131-1180

131- 911
"132- 310
C 24345
"138-- 51

‘'C 29248

v

132- 6.

--19b-' "B21
-C 29207

C 29178
C 32988
C 29188

- B1- 612

131-1181 -

C 27442
"131- 69

c 29177
111- 108
192- 19

129-° 101

C 29917

‘Printed in U.SA.

' LOCKWASH

'LOCKWASHER - 3/8" . cv .\ o heeneeeaee PR T

 PIN - cotter 1/8"x 1" ... . e oA SRERRIROR '
LOCATOR - travel ........ ' SR :
‘BOLT 3BT EABX 1L

_PIN - spiral 3/16"" x 15/16"" . H‘" coe
BOLT-- 5/16' - 18 x 314** . ... ..... .

- PIN - cotter 3/32" x 5/8 e A W P ™
WASHER - 5/16" . .. ........... U 1 DO L

- HANDLE - lever ....... Tew S AP SO
~ ROD - brake ... ...... e e e e PPN R L

- BRACKET -retaining. . .. oo s v vnn. .. T A
* BOLT - 1/4" - 20 x 3/4"" carrlage .............................

CNUT - 17475200, ... D SR SUUULA S

\ TRAVEL‘CONTROL R
'DESCRIF' l\{')N . ~. : S . " REQ'D

CRANK - shijft VT A R . A
BOLT - 1/4’ \;‘B x 12 hex' \.............. S,

-

S 1 2 A Y S e P
LEVER -shift ... ..., ... ... \.. ... .. .... [ e
SPRING - com[\z‘ressmn B W . o
NUT-1/2”-1alock ...... PR VU e
BUSHING-fIip Iock ..... S
ROD - shift.-........... O N . \
BALLJOINT .. ... [P e I S
NUT - 3/8""-24..... e PR "
BOLT - 3/8" - 16x11i4"carr|age B P PP e

NUT - 3/8" -16hex ......: ... ... ~ SR
HANDLE - shift. .. ... .. DR SR e
WASHER-'”Z

BRAKE ASSEMBLY
SHAFT -braké .. ........._... o

BRACKET - saddle . ... ... e SR e
NUT - 1/47 2000ck . . . oo oo e '
NUT - /16" 1Bflange ock .. ... Ll

PAD - brake pedsl . . . .. e N
PIN - roli 1/8" x 3/8" . .. .. D R
LINK - brake . . ..~ ..« .... T R

LEVER - parking brake . ............ S

ARM -brake. .. .............. i T '
SCREW - 3/8" - 16 x 3/4" socket, heacl e A P
NUT - 3/8" -16Iock.....’ .......................... e .
SPRING - compression . .. ........... R e L VR .
NUT - 5/16”—18|ock..‘ ...... e [ S .

LOCK WASHER - 1/&" .. ... .. .. AT

SPRING -.extension ............. e

TN T January, 1992




34 - . MODEL 2012 COMPACT TRACTOR A : 35
- - - BELTS, PULLEYS AND IDLERS (DRIVE)
E 1 . ! i . ) . ’ - . . Lo . i . (,:
" REF.’ PART NO. DESCRIPTION . SR . S " REQ'D
- 1 C 37473 BELT - drive . . .. ... EE 1
2 C 23456 . PULLEY - N/ idler ... ..ot n 2
3 - 113- 233 - BOLT-3/8"-16x1-3/4" ... ............. M e .2
4 192- 21 - LOCK WASHER-3/8" ......... L e eell 2
5 131- 938  NUT - 3/8'' - 16 flange fock . . . . .. S U AR
) . 6 C 29243  GUIDE - belt, idler .. ...... R S 70
7 113- 233  BOLT-3/8"-16x 1-3/4".... ... e e L
8 195- 526  WASHER-3/8" ................ R N 1 .
9 C 29236 . ARM -idler ..... ... S PR S 1
10 € 20053 0 BUSHING -flange . . ... ... ... L2
11 - 132- 310 . PIN -cotter /8" x 1" .. .. .. S 1.
12 . C 15672 PULLEY - backside idler . . ... ... ... ... ... ... . . . .. ....... 1
13-,  C. 14768 . SPACER.............. e O 1.
14 C 40850 - GUIDE - belt, engine . . «. ... ... .. e T 1
15 C.. 37475  GUIDE - belt, transa;ie ............. et _ 1
16 13- 118  BOLT - 5/16" - 18k 5/8" ... ... ... e . B .
17 0 129- 102 . NUT-5/16"-18.................... e e 3
- 18 195- 103 - -WASHER - 5/16" .. ... ..... e P -2
19~ C 33788  WASHER /7....... e e e S
20, . C 33672 PULLEY/ transaxle . ... .. ....... AN O : 1
21 .126- 18 KEY -3/16" x 3/4" woodruff . . . ... .. ... ... .. .: o |
22 83- '55 " SETSCREW - 5/16" -.18 x 5/16" . .. ... P e 1
23- 192- KOQCKWASHER - B/16 ... .. .. ... ... it 2
24 ¢ 33783/PULLEY drive .. ... R IR 1
S - 25 C 337897 KEY - 14" X 5" .\ e 1
.. : ' 726 . . 131911 NUT - 5/16" c\]\flange Iock.....: ..................... e 1.
- _ 27 . 1147314  BOLT - 7!16" 20x4 P e e e 1
- 28 ©128- 103 NUT-3/8"-16............ e e i -2
29 € 40951  GUIDE-belt..... e e e P 1
30 7 C 40952  GUIDE-belt.............. b e S oo
-‘///‘ ) - ‘ " - t . .
- . s@(ﬂ '
9
»

" Printed in U.S.AT o ] . . o a7 - " January 1992 °




36

13

P

REF.

— ot -, i ’ T
M2 OO Wk =

RE

" PART NO.

Printed in U.S.A.
o -

" MODEL 2012 COMPACT TRACTOR

LIFT SYSTEM.
DESCRIPTION

LEVER - implement lift
BRACKET - saddte- e e e e e e e e e e e
OLT - 6/16' -

SPACER - 1atch .. ....ooomvnsee ity
SCREW - 5/18" - 18 x.1'* flat head socket .......................
NUT - 5/16"" - 18 flange fock . ..... P T
HOD -push .......:...... e DA P
'PIN-spiral 5/16”‘){ 1—3/4' A RN '
BUTTON-thumb e
PLUG - lift pipe ... ....... P S
"GRIP -difthandle ................. .. A A ST

5
. . @
- ~
‘ - ‘ A
. -
.
- o
\ .
~ - >
]
o
-t r
N - -
- -
. ’
Y .
- -
- a
¥ -
‘__ L]
.
A
N

37 .

REQ'D .

_i_l_:.—t—.\-_iMM—-l—l.hA.hM—‘

-Janu,ary 1992




38

¢

vi.

S

" REF,

COADE B WA=

0000000000 =00000000

. PART NO.

C 27552
C 27576

S 113- 17

27577

19352
. 19345
. 28648
28649
28652
28651
. 53
28654
. 28667
27563
19353
19354

~J
®

. 28850
27580

19358
113-: 111
131- 176
C 29620
195- 521
353- 10

C 28821

19347,

19355,

19357

-

MODEL 2012 COMPACT TRACTOR- .

.C29241 TRANSAXLE - 5 SPEED
CASE, INPUT SHAFT AND BRAKE ~ -

"DESCRIPTION

. COVER -'transaxle, top. ..
. SCREW - 1/4"" - 20 x 1-1/4"" hex
"ROD AND FORK ASSEMBLY - shift

-~

" PAD - brake

CASE - transaxle,” hgttbm

RING --retaining .. ... ... PP e, e

RING - retaining . ..,
WASHER - thrust

GEAR - bevel pinion, input

DISK - brake N

e e e e e e e e TE L e e i el

PLATE - brake pad .

LEVER - Brake ... ....ooooore s,

WASHER .. .... . ... . . . v, e R SR

NUT = 5/16" - 24 lock

BOLT - 5/16"" self-tapping {(front- mounting) . . .

- PLUG - hex head »

°

.........................................
........................................
L T TN G

0T RING L e Ll U
BEARING - needle. .. ......... EUN e
SHAFT -nput ...t e T R,
SCREW - set 3/8” - 16 x 3/8" . ... .. .. J T »
SPRING - retaining . . ... . e .. S S -
BALL - detent, steel ... ... e et . e T

HOLDER - brake pad. . . .. A e AR SR S
PIN - dowel ........ e T

- BOLT - 6116 - 18 x 2-1/2"" . ... .. e e
NUT-5B/M1B"lock. ..o oo e P

..................... -
v

WASHER - 5/16" spacer .~ ....:.. STSPEFF R I N

39 -

el N

..............

- _}fg}



o3

40 -

4 v

s
= .

- -

P " MODEL 2012 COMPACT TRACTOR -

o C29241 TRANSAXLE - 5 SPEED

27580 SPACER. .. ............ e e e
28659 . COLLAR -shift......... S e
28666 KEY .
27557 GEAR -spur 37'teeth. ... .. .. ..... e
28664 WASHER - thrust ..... ... LS T
286568 GEAR - spur 30 teeth . . . . ... e e

REF.  PART NO. DESCRIPTION - - R ST

1T 29919.: SHAFT - shifter and brake ... ... e U
T2 27559 SHAFT -counter ... 0. .0 ... .. .............
3- 127570 - RING-squarecut........%. ... ... ... ...,
4 28653 - - BUSHING - flanged . ... ......... e,
5 19345 - WASHER - thrust .. .. ... el e . -
6. 27553 GEAR - spur 15 teeth . . . .. et
. 7. ’

8

)

10

PO
Gl B

“14 28657 GEAR.- spur 25 teeth .. . .. .. e e L

15 27655 ' GEAR-spur22teeth....... . e

16 28656  GEAR :spur 20teeth..................
28663  WASHER -thrust. .. .:......e................

18 27564 SPACER .. .. ..........

19 27567 BEARING -needle... : . ..., ............... e

20 27574 - RING - square cut. . ......... A o R

21, 27568  WASHER ............ T . :

- 22 27575 - RING - square cut......... A e e
23 27572  BEARING -needle”. [ ., . ............... e

24 . 27662 - GEAR-output . ..., ... ..., JETA

25 ° .27561  'PINION - output . . . .. e e T

" 26 27573  WASHER ... .. e P -

27 28655, SPROCKET - 9 teeth . .... e e e S

. 28 28668 CHAIN - roller No. 41 (24 inks) ... ... ..........

29 - 27558 GEAR -bevél 42'teeth-. .. .. ..... ... . ... o

27554 GEAR - spur 12 teeth . ... .. . ; e e e e e

31

- 32
33 .
34

28661 GEAR - spur 25 teeth . . . .. ...... e
27b56 GEAR -.spur 28 teeth . . . .. ., [l Ll
28662_ GEAR -spur 30 teeth . .........,... ... .. [P

3
Am-(’)OOOOOOOOOOOOOOOOGOO'OOODODOOOOOOO

L 4
>
R o . ,
~ -Printed in U.S.A.

"28665 SPROCKET-18teeth ................ooo..... .

' 28660 ~ GEAR -spur 20teeth.....-... ... BRI

' SHIFTER AND BRAKE SHAFT AND COUNTER SHAFT

&’
.................
..............

. .
_— - » . . .l .
S e S S A A S NN S S e s P b A el e NI QDAY =

J.a;nu.ary 1992



' i
42 o
i 4
s
[
_—
- - 4
K |
- A 1
. - |
. T
o h -
- 1
£ -
. N ,
4ol .
[ f"L
T TR A
WP .
— ¥ ~
(&
'
D=2
- - - N =
| 1 }-———-*\_/J,'
\
=
o
fep.
"
Q
- v
[
. iz
Gy

_'MODEL 2012 COMPACT TRACTOR - _ .© e . a3
C29241 TRANSAXLE - 5 SPEED
o -DIFFERENTIAL i
REF:  PARTNO." - DESCRIPTION o S "REQ'D -
1 cC 26111 " GEAR ASSEMBLY - ‘differential . . ..., ... B 1
R C 21676 - . BUSHING.................... AP e 2
T 3. C 27566  BEARING -Bronze . ... .. .. eoeunn it e 1
) "4 C 19308+ GEAR - bevel (shown) for double-D axle shafts . .. ........... 1. ... 2.
g . .7 4 C. 30500+ + GEAR:- bevel (for sphned axle shafts) . ........ T 2
- .- B C- 19310  PINION -bevel ............. D U P 2
6 _C- 183N PIN -drive .. .oooooooy e, . e e 1
7 .. C 19312 WASHER - thrust ~~ . .. o e s oo o e e L2
: 8 c 11222 RING -retaining . .. ............. e e o 2
- 9- : 138- 97 PIN-rollg.. ..o e, e e 1
10 C 11205 WASHER BRrUSt . . o e 2
11 C 27571+ AXLE - R.H. 14-5/8"" (371 mm) shown (doub!e Dstyle} .........._ ... 1
o C 30501+ + AXLE - R.H. 14-5/8" (371 mm} (splined style).~. . .........:. S 1 - -
12 C 27579+. -AXLE - L.H. 12-3/4" {324 mm) shown (double-D style) ... e 1
12 C 30502+ + AXLE - L.H. 12-3/4'" {324 mm} splined style) ................ e 1
13 C 27565 BUSHING ~flanged ... ......... e e e e e e 1 -
14 Y€ 275817 CSEAL-oflanddivt ... ... ol e e T 20
15 - N§S* - BEARING -.needle (use C27569 ball bearing). .. ...." . ...... PP 2
16 NSS* : SLEEVE beanng {use C27569 ball bearing) ... .............. . T2
_ ) ' ‘>'*Dtscard t'he needle bearing, sleeve and seals when replacmg with C27569 bali bearmg R
+ used in transaxle Model No. 826 - L - ' : T
+ + used in transaxle Mode! No. 843 L
o - . . ' o7
- v
'l‘ - i )
= ’ -
E3 ‘i
¢ . ) )
o i f R i
- " )

"Printéd in U.S.A.

January 1992




“aa o : . ST L o - ‘ e MODEL 2012 COMPACT T'FIACTOR _ : .. 45
. - - , L o ’ . o R T ELECTHICAL SYSTEM , : - R T
- ; o N _ _ S | . | | | |
oo - - \ .- ' REF. PART NO. . DESCRIPTION : . ' : ' REQ'D
SR ‘ ;o TO ENGINE S i 1 C ‘37058 HARNESS - wire.. . . ... e [ e S | L
R ~ R costaRteR . - } 2 C 25243 CONNECTOR - wire. . ...... e P SR 1- L
. ie : . T & e : : 3 , .C 37414 . CABLE - battery negative to ground (black} ...... e e . 1
o ' - . 622 o Co o 4. - "NSS - HOLDER - fuse (use C31947 kit) ........ P R 1
‘ R & ::%E [ » ) ENm;“E ' ) oo ‘ B .C 30267 SWITCH --ignition (includes hardware) . | .......... T e e e 1.
- . Ej HOLDER , | . ALCTERNATOR' < . L 6 C 33022  CABLE- battew positive to solenoid . . . . ... e e e e 1°
T e S— s ) » C ' ‘ -7 C 33024 SOLENOID -start . ........... .......... e e . 1
— T e - . NEUTRAL R ' 8 .G 41010  BATTERY -12wvolt............ el e e w1
L R T wr @ sTaRT © - : 9. 'C 33744 'SWITCH -seat...... .. ........ I L T A
: . L "_ e S ’ INTERLOC : ‘ - 10 € 28322 SWITCH - headlights . ... .......... .. .., .. ..., e 1
T - B S useme . . 11 c 32178 HEADLIGHT ASSEMBLY - 12 volt {see page 47 for serwce) ....... ..o 2
L @\%_ . == . HARNESS "__’_:j_y ! : S C 30260. . FUSE - 30 amp (included w:th harness}. e e . 1
T " souenon , J el N L * 13 C 30275- SWITCH -interloc ..........¢....... e T e . 2
S e m}aess@ L Do D e T C 30937  CONNECTOR -switch ........... e L Ll 1
o ‘ + I":‘_“;:\}—»—' ‘ . [ . 15 C 14537 CONNECTOR - headlights . .. ... ... Lo T L 1.
1L "( } ’

!
1
!

| A = - . - . - ' . : e
! B .

|
L
:

- ])-'
)

t [ S, =T e C - I ' . . ) . f Y
. LT : i : . . " . . PTO -° v ) o - . .
: TOENGINE 70" = ;( . INTERLOC . . S . . ; = . N oY
- TMAGNETO "I T ' sww_cu . , : . : o . o ‘ . -
. . \, HARNESS ! X . A . - : : . ) i . . -
. - . ¥ i i i M ’® . . ' e ) ) -, ) . N .

S . . G gGuTiON ‘ - : ‘ . : : ‘ o - .
@\\'__ . oL _~A" JSWITCH R % o ' : o o ' . e,
. - 7 . . S ST . ; o L - ‘ . o

- . K H . - -
——— . . R .

—_ 1. : (N ' » - ) . . . . K
. . A(:'v — o » . _ . ) . \ - - a ' L] . : ' . . e . . a . - _
. ] . ' . ‘ N R . .
. SR : ﬁEADLIGHT ) . . . L . L ‘ L e ; v . Co . ‘

W HEADLIGHTS , SwiTcH : . S . . . ’ ; ' . o ' ) .o . Lo

L ° - . L}
. \
. _ =
N -
. °
IGNITION SWITCH TERMINALS . , T . L e - . . o .o ®
. . £y . , . - . . S . ¥ ) ) N . v ‘
v
. ‘ _ * g,
. R
n <%
. .:. i -
“ - i -
> n
b . o B R - \ - . &
- " i - - ) .

Printed in U.S.A. o o . oo : & January 1992




46

MODEL 2012 COMPACT TRACTOR : Co\ 47
~ . ELECTRICAL SYSTEM HARDWARE ‘

_REF. - PART NO. ° DESCRIPTION - | SO o | REQ'D

1 - ¢ 23248 WASHER - intoral tooth 5/87 L. .. ... .. SO A

2 C 32396 NUT-5/8"-32.............. AU S ST 1)

-3 . C 31597  SCREW - 1/4" 20 x 12 black .. ... ... S 23
4 C 24460 ' CONNECTOR - switch .............. SR e L BRI
5 _ 131- 934  .NUT - 1/4" - 20 flange Ioc;k........,..... ..................... 2\

6 192-. 18  LOCKWASHER - 1/4"-20.............. DU 20
71295 101 NUT- VA7 =20 .. oo SO SR
8 182- 10 SCREW-No.4-40x 7/8" .............. DU L Com 4
9 | C 32455  CLIP-wire “J” . i 1
10 C 83697 ° NUTy-No.&-40_ . .. ..o VIR
11 © C 24069  COVER - terminal .. .. c:.cvuine ot oo ,. 1
12 C. 15114 | CLAMP - battery hold down ....................... A A i \
14 129- 101 NUT - 1/47 =20 . /0o e et o2
1§ 13- < 3 BOLT - W4T 20k e . 2
16 C 19521  CLIP - wire, headlight . .. .........0 00 ..ol '
17 C 29169 SPRING - switch activating . . . . ... . . " ... . . . e 1
18 - 132- 33%  PIN - COtter 1/8" x 3/4% .. iv o 2
19 C 32397 .CAP-nuti......... e e 1
20 .- 195- 518  WASHER - 1/4" . .. .................. e 4
21 C 30267 SWITCH -ignition .. .. . ... . 1"
22 ¢ 27751 KEY -ignition ... ... .o S O 1

HEADLIGHT AND REAR RELECTOR '
... C 32178 - HEADLIGHT ASSEMBLY . ........... S ] DU 2
1 C 22573 LENS ~ REAAIGNT « . .\ oeet e e oo e 1
2 C 14304 GASKET - headlight . .. . . . . e e R
3 ‘C 28932 - BULB - headlight , ............. PR . e T
4 'NSS - RECERTACLE -headlight (use C32178) .. ...:.......... .0 ... 1
5 187-1328  SCREW -No. 8- 18 x 3/B” ... ..\, ... . ..ot Tl 4
- 6 . C 298637 RETAINER - headllght_......,.............'............. ...... 4
-7 C 30942 REFLECTOR - red, rear 7 . . ... ... . . . i i 2
f Y
S
Eal = i -

Printed in U.S.A.. January~ 1-992



s L S - . e o MODEL 2012 COMPACT TRACTOR . : 49

. v -
N . . - - _—_— ! . .

R -l DECALS o

h

-~ ¥ .. REF.  PARTNO.  DESCRIPTION - ’ ‘ .. “REQ'D’

Y T .V} . . - 1" ¢ 37081. DECAL-hood - LH, 2012} ...\ .. \.. ... . el
p ' T K C 37082 DECAL - hood - R.H. {2012} shown .. . I

1. C 37082  DECAL-hood - R.H. {2012) shown ... e,
: 2 C 34184 DECAL -flag ....... e e e e e b e e 1
' 3 *C 305639 MEDALLION - Ingersoll . ... ........ ... ... ......... . ......... 1 .
4° . 321-66597 DECAL - “caution” -J..............c..iiiiiain.. P 1
. - 5°  .C 29201 . DECAL -instruction ......... ... .........0 ... . .. ..., 1
. 6 C 33585 ' DECAL -clutch, braké . ........c..ouveninnno.o... P 1
- 7 C 31030 DECAL -seatback(logo) ............................ S 1.
' - 8 C 36967 DECAL -instrument panel. . ... ... ... ... .. . .. ..o inndnne. .. 1
9 C 37187, DECAL - steering wheel . .. ... .. ... . ... . 1
: ' ‘ : )
e BRAKE : L ' S S o -
: .o C PEDAL [NEREERE e S X : o FR : L
\ g ’ :
i o~
y
: -
L ¢ - ' - N %' K © -
Y - \U W A CAUTION - o R . ‘ S Cos °
o ‘ 3 e e S : ‘
' ; " e “\\\‘ = ® e e ' - AR _ ¢

N . N H . . ' ' ' ' . 1 ' . . +'
- i e . . FAMURE YO OBRENVE THESE PRECAUTIONS . " . . . .
. ' - . . . COULD RESULT IN Ry '

. .+ | MADE N USA

A

January 1892.

* .
' . - . . 3 5 . ‘ ~.
. , i ) . . f . . “ . Lo . A . ) . . . . .
’ ' ! . . . . 7 . : ° ' . ' . '
- . : . - . . [ . . . - -
.. . . o i . . .. . . . i .




50

1
2
4 3
"4 195- 525
5 .
6
7

. REF. *  PART NO.

- € 17863

2 C 29702 -

113- 207

192- 21
129- 103
C 14768

'MODEL 2012 COMPAGYT TRACTOR - . .51

M13 WEIGHT BO

BRACKET - mounting . .. ............... [P U :

BOLT - 3/8" -16x 1" ...... e PR e e e

LOCKWASHER - 3/8"" .. ......... e RN e e .
NUT -3/8%-16................ U SR, e
SPACER - mounting {left side only) .. . .. PP P -

< ’
- it "
a o
oy
-
7
hd
o - .
—_ -
b
q
w
L -
- ‘ b
1]
1
EANR . -
v
Yo
-
. “
A
T
5.
L H ] N 9
Y
Y - ®
-
y
-
-

T F January 1992

P

 DESCRIPTION o S E REQ'D

:
2-
. : .4
WASHER - 3/8" . ... v P S 4 .
4
4
2
?




™ . . ' . -7 -7 o . - T ..
n . LR-LE o = - N e e - . o ™~ a oPMmH oo n e g e S =T N
-u7151,1]15622191......11132111111122359.1163213 B

REF
No

30..2?_31&51..»2313212&.1.r5191..1.181l
B - - - M ?
n_u

E] . . M . . . .
993%79339595111f33?771111955553357993&5599999995775359739995335&9335
o R ‘11124233322?22333@3222223242.&,a3222?_..41111142333.313222211111 —_

PAGE ’
NO

' L]
.

v

e s . A P - B ‘ .4
. . L]

: -, LT ‘ . - i
- - NFN OGO DO A O AN OO IO FONMIORDADRMNLOANOND AN AMdNOFMOmMFINNOMTING ANM SN0 0ND
OO ODDODON OV CDROQA—A—NOAMEAOMOMITINNOOROC— OO0 COODO DO ONNININ S T 3333
66666666299999990.0000,00U.OUUGUOG000.0011111123333.a.a#..4.n.a956666777?7777.7
.4&&&.&5665666677?77.,777777‘7777?7777?7777.??777777?777.790000000009,00,9
3333333333335333333333333333333333333333333333333333&&&&6&&4&&4&5
BYSESRIR SRS RS RARARARSRERLNE RN ARSE SR Ss I &K A5 RS A Sy S DO OonoALLuLn oo bUBLDoLTRLDLLDDOD

'S

- -

r ~

t34

3
™
2

C3a

o

i

] . . B - N
FWmoAHN - W ST G O M 0 4 AHON@OREG O O — 0 Y T Fme n
NN M N R e NN AN 112Q72363.51.a.l2311122.4211117532557421 DWW NI ) et
‘ . - ¢ -

NO.

. hal
- . - €

. . - v . ., T .
7777755579911&.117111111371317555733333.353333333373979955.55955335335n.:
) JE P e T = R e e R T R e e R I e R R R R Bl — -t el T v e - .

A
N

. -
-
[

.4566789ﬁ113&5578990123#5678901224557890123456?890123&789012345689012

i et et e N T N T N B N D P 03 01 0 S e D NN N NN N N O 0 W00 (G000 W0 I B B I B I S @m0

EOD G DGO D S DYDDADDI0D DD 0D ID DG00I G 0WEI00 000N LIDIDCEYDOWIODYNDLI0MWN0DYY0NDYY Y

.&a#&h&&k&bhﬁk&fﬁd#&&&&&&&thﬁ&&&#&h&h&&&A&&hhh&&A&&h&&ﬁh&hi&ﬁlh&#&&k

N e o Nt R L Lo A Ru Ru K KR K’ Pl R e T E e Rae L T Mo e N T W Mo R W W W o W W B W Mo o s Rt K e K Bt e g g Rt Rt KA g
LDLLOOLO

ODLDOLVDUOL LM GCCCCCCCCCCCCCP.CCUCCCCCCC_CCC‘CCCCCCQCCCCCCCCCCCCCCGCCC

s o

NUMERICAL INDEX "

PART
NO

i L -
.

I3 r

oL T ©Q M =1 . . [=] SO A ™~ N OO NM T OO NO
-

v
—~ & . . . : -
— ~ 0 916?1.33632192....._232222615&..8;&.962122.13226-23992316151.1.31r122.2221.11223

v e N .

NO-.

Ll

REF.

.

N .

. R - . . . : . P
1 . .

P ) I~ b
G F IO FFNAENTNOITTMOO Ot At ot x,\\ — e
1] - - B . - -

NO
45

PAGE

s

!

- . - ' T v - 1 . v
N 0 L

" . ' > . . - . i i .

J38257592&17&542743&970&777559I6744123&567890123456789011234567890123

7759953223678479..4BB815877783.893367B~8888888899999.9999900.00000000011...|_1

1
! 113331490.00.4.45666.}.7?711122222223333555555555.5555555555666666‘666666665
1
1

222222233333333333335&..u.u;4..&hﬁﬁh&ﬁ.b#&.ﬁ.ﬂ&fﬂh&&.ﬂ.h.ﬂﬁhh&h&:ﬂ.ﬂ&ﬁﬁﬁrﬂhh&.ﬁ.ﬁﬁ..ﬂﬁhfﬂﬁ
3333333333333333333333333.33333333333333.33333333333333333333333.338339.
CC.CCCCGCCCCCCUCCU.LP.UUC.!..UC.UUCCCCUCCCCCCCCCCCUUCUCHUUCUCCCCCCCCCCCCCCU

PART
NO.

L . - .
' - - - ‘ o
. -y -

» .

.

.

-
s
-

- .- R . . . s .
N i * - N . b - . . e

o Qoo PERERS A R T RV CHE R o T o S ConNEAR~OonN S MMt NN N MO Ao N O e =
D AN @ 21.4.22.112519..461781211..4‘122@._62112].31,2.152114113311141717&221131

REF .
NO .

[

. + .; - - M L]
2 N ' N : : Lo ’ o . o [ -
MWV~ me N SN m [ R NN T B o T BT I R e W Tl N o
ot

HAF A ARG OMM NGO TN oS~ e e o oh
N e e M NN N S e NN O N N DN N

H MM m
' . © 7 . - * @

PAGE
NO

. :

v N - = -

. . . N r v.q : .. o

o) . n - . - .
345678125218927BBQIf6336554626&0006724679&560775801299f53?26ﬂ556??7&
T e I B N = - R R Y R A R A e R R R RS- -
_b566568999911111112‘2.2,22233333366.6565?7.799,0012222455557773.99002335556
8838888.888899999990.9‘99999999999.99999&999990000004000000‘000000111L11£11
O NN O N N S O B O N S P D IV I N NN N N N NN NS AN NN NN NN NN O EOeO Moo emnomeod oo mmoms e
CCCUCCCCCCCCUCCGCGUCCUCCCCCCCGCCCCHGUGHUCGCCCCCUCCCCCCCCGQCCCCCCCCGC

- L £ - - an . =7

PAR&
NO

- -] B . » \ . .
bt HENSAQOMNS T DY T O O NF oM Or—  HOWO o™ ~N Ot — N - O MmO m eyt
LN A G A S A A N e O M A NN NS A A S O A N e NN OO R AN SO A SN A DO S A AN S S e ¢

1 a L3

REE:
NO

. . - - .. ~ a o -

y " : . - - e e - 4 - - .
.53133379135539111‘r11111140..1331141.3..1113499193.1.411..73111333?9999191.1......1..1.111
F NN T OITNNNTM M 133,..4-4.4;4.4.44:4&43444,4&444414&33‘"43.43333.&.233.32323333343&4&.u.,q.u..rq:u

PAGE
NO .

N a

v T i ) [ . o

- - ' .- . Tor . .

. . ] - . .o ' - -, _ ~ §<

f A - A . . . I ’

' - co- - - - . -

. - - " . 4

33112.5657264223.45‘5_.!.89012&..45678012345.67.90.177791266677339O..h23.a.56789012
1 4ﬁ213h2ﬁ473645555555565&666666?7???777?88999352223336445555555555666
| NOOAMMNOCONOFRN AR OONNONONBAAN AN OA OB NA R IA ORISR OO NN DD WO WD VLYY oYY oY
_n55666667?777?27??7?77777?7?77777?7?7?7777?1777?88888888838888868&888
1 2222222‘2222222222222222222222222~2222222222222.2.222.222222.2222222222222
QCCCCCCP._n...CP,CPWCGCP...EUCCCCCCCCUCUCUCUCCCUCCUCUCCCOCCCCCCCU.CCCCCU.,CF..CCCCC

~ . .. _
- . , - . - -, . . .

NUMERICAL INDEX

PART
NO .

NN - o ... @ @4 ~SN-e N e o wo - SO AHNOD o, .
2522510,_187581711211.317..4291#42315;4214610_151456775561112211.2211127[8.&216

— =

MNO.

REF.

_. . ,.
° - . ’ T - - . b L
! EIR . - - . . <L

5N OV I (] T B3 €1 )t e 0 Oy el el Ov e A D N A I O G P e I B N N Y I I D) A N e M OV O G YOV OV D N P =t P IS L M S OT P N )
- 1331.,4,4332233._2:43,4235222..4.332322223225334#.&43&3333333..434334,.,4324.3.&322

PAGE
'NO

‘ ._ . . . _ . . > < .‘ . y n.; - .
;_.. . . . k .,. . ,.
/ . ‘. ' . .. , . _J_ . < . A
NWoo - . o oo - R . .
o OV NN - ' . . LI i . . R
>11008nu70290700000236668901515?.7624689961410r_nl.f..bf..u.&.5555552577.67.4515;46023
227q11u..462279911].2355??7{0011[.1663;47025588833?33333333335052552&8034522
22220001111233%.14}4/4:4:“:“lqsss_jsq_IJSrBGG??aﬁ7?889&;99.999939.9Q.0._9012.22333&14:&...455
RRRR.I.I.I..I..l.l.l.l..lali.l.11111.14..1]I.I.I.l.l].l_.l.]l.].l.hlI.I_.L.I..ﬂ_.l.l.l.ll&,lnll£11J22222222222222
[+ s ] o= I~ < R 0 B A J S it L4 ‘...l.UCCC,C_...J;...”_J.,.,:‘;.l._wr..rﬁ.l.:l._.r.,ﬂ.r...r“UCCCCC“CCUUHACCUCCCPJCF..CCCCCUU

- LU A PR

52
BPART
NO :




'NUMERICAL INDEX

PAGE

PART
NO

REF ..

PAGE’

PART

PAGE , REF..
NO.

PART
“HO

, Inc.

~

t Co.,

e . ! - o

quipmen

gersoll E

8 ° In
. o
£

-

£
W LW oo N N~ o Mm@ of monod 0 O NNWGNC U o o I~
93.891.uI.12877..8.237.1_335.1.4262115\531321‘.ﬁ513211._l?l338.ﬁ.al..._?l_._n_,ul,b\..u.j_? -

. .
, ) . - . i ) ) K T,
- - i - - " L
33_.!39173337979917557933735?9513551351537593953551339979L9199&
. . +
N . o . . . - /
“ - - . . .
N R a L] ! ! .\

~ NO. -

- w M ‘ r -
A s

175700.&ll2130966613899990000011.1111113881111255553319520779"02 .

5579.4&57??&515333&2211112222222222222011?222222223346?5111515 , R

OOOODO 5000033 .f .n u. . . 155555555555555012 6 ..n..
NN NS N . — - . b o @O

|

_:______.______,___.________.__._____H____,L.._____.______,___________

L 33333333336788888888990_QQ_O,U.D«Q.Q.Q—QQ_gﬁ?gﬁuyﬁaﬂ_ﬂ_gggﬂ o Oy OO OO 90.999‘.111255
~ l]l...l.l.ll..l.l..l..l..l.lllll.l.l.i-l.l.I.l.I.l..ll.:l.....l._l....L.l.l..L..l.l.l..l..l..ll.l.l.l;I;!.]l11l112222333

v - * dor - ~ 1 -
2 7 N

F o B
- R . ' I M -
. . ' - s - " -
ol o ho- OviN ~t M~ O DT, ,.42 7.:413.58 Nty o o] ST D T W o . ! . ﬂ_lS 1028 w
= |
] ¥ , - * ..
B - , . o
. . , X o . . , \\ A - - - . . n..
. - . - . N
(=}
=z
Y -
1 I

_222331555777783.33024666611112223333333399956511111\14.&.ABOOl?_,DOOUlO_Z.Q.ﬂ
. P OO OOH SO0 OOOOQOMMM - 100010000000000000668656771111L133338885 11112333
111111122222222.{29 O e o= =4 lllllllllllllll?_ 11199999999991113 33333‘333.

e - . - i - ) . . e R
_<_______.______A__._:__.__,____.____._______h_.____.___.________._.____.n__‘___._
1 3333333333333333336,.4‘1L16990.Q_90.90499O_99999.1.l.ll._.lll.ll.!...f.llllllllzzzzzzzz?
[ I.llll.lllll1l]ll.ll.ll.l.?322222222222?27222233.33333333333333333333333331

. 1111111‘.111.1.[l...l...!.....I.l...l.u]l.l.l.l.l..l.l..l..f.l..l..la.lL.l].lll-l-l..J-J.I.l...l..l..r..lI....Ll&.ll.l...L.I.t._l..ll..l.ll..l.l..lul

[]
=

. - : - - - 3 .
v ) . . . . , . ) G g -

1 .

| 73719953555311355135357593777953553511311333937357?5?759333333513357m
_ 23322332222353233333222313##223222335533233232233332243133233333222&.
_ . ‘ .

.,9331121189223133712222221271161313126111427192662482155&513117112361V

2

' 4 ’ . B = g
. . 13
- s DY O ~ e — N Dt N ™~ U 9051827 M rDrDEﬁv._ — LA O, ST N e R'al

NO .

) . .. X ) . ‘g -
. - e .. . .
' . o ) ” : - .

o 57.99559955957??397573311995113797?9_....7.7..77131{375555113593?93793
—

vl -

.'13

cep o * ‘ T t [ - '
.. . _l . ; _. . 4 . . .
:. : _ , , . . _ ~ f

e

z
a

i ' . tLotte ' NHIRCOmMMmY o
012333&56?39012 8901222330120&66 11113 1
777?7777777?83

56?890L25h

5
5
5
5
6
6L
6
6
6

7.7.77,7.7,_.!

CaQ754 -
CA0T7 S
L&O?
C40”

cao0

c&Q

A0

JAD
40768

.cagQ

©
Can?

[ W]

o
a4

L£&0750
Ce0751 |
Leh0752,
C&07‘53
o
ca07
CiDT65
C40766
D40767 -
Ca0
-"l
&
A
&
T4
2 hy
[}

CC(CJCLL

1

T C40749
C40760

7

7

7

:: 7

7

7

7

7

7

7

7

7

7

"~

3729813llcl16711192lll1221514133111151393312 .....23.&39&112386212122&1139,
_D
TR - 1.1 — -t o e et et el LT 1111111113334333313223&32‘

- L . 82518226372




